BS8512P

NO. | DESCRIPTION NO. | DESCRIPTION
1 NAMEPLATE TRADEMARKS 36 | GEARBOX COVER
@/’W SO 2 SCREW M4X40 37 | BEARING 6200
® 3 SCREW ST4.2X45 38 | CIRCLIP FOR SHAFT 12
/\ “\ 4 CASING COVER 39 | GEAR
/; i 5 AN OUTLET PIPE 40 | GEARSHAFT
@/@9 Y \@43&\\3\ 6 “0" RING 28X1.9 41 | KEY 4x4X8
\((\"by“ 7 DUST COVER 42 | AFTER THE SHAFT
,«‘/\ ««'—9‘«‘“ 8 SCREW M5X16 43 | BEARING HK0810
‘ A 9 SCREW ST4.2X16 44 | COPPER BUSH @15X@21X14
10 ALUMINUM FAN BLADE 45 | BEARING HK1512
@0 ‘1}/""‘% 11 CENTER COVER 46 | RACK
‘\g!‘..g 12 BEARING 6000 47 | BEARING 6001
7 13 ARMATURE 48 | THE REAR WHEEL
',./;ﬁ 14 BREAK WIND RING 49 | NUT M12-LEFT
o W) 15 SCRAPER SEAL 50 | PRESSURE SPRING
WP = 16 SCREW ST5X45 51 | THE FRONT WHEEL RACK
./ \ 18 STATOR 52 | FRONT COVER
\‘:\\\\\_ 19 HOUSING 53 | ABRASIVE BELT
L\ 20 CAPACITANCE 54 | FRONT WHEEL RACK TORSION SPRING
) 21 SCREW ST4.2X14 55 | THE FRONT WHEEL DRIVER SHAFT
22 CORD CLIP 56 | THE FRONT WHEEL
“ 23 SWITCH 57 | PORCELAIN PLATE
“ 24 RUBBER SLEEVE 58 | BULKHEAD
" S 25 CORD 59 | SCREW M5X10
. 4 26 SMALL PULLEY 60 | FLAT WASHER @12.1X@24X0.5
27 BELT WHEEL COVER PANEL 61 | FLOOR LAYERING
a\ o2 28 BELT WHEEL COVER 62 | GRAPHITE CLOTH BOTTOM
® P 29 SCREW M4X14 63 | CYLINDRICAL PIN SCREW M6X@5X38
30 CARBON BRUSH 64 | RUBBER MAT
31 CARBON BRUSH CAP 65 | ADJUST THE SPRING
32 BRUSH HOLDER 66 | FLAT WASHER @16X@22X0.5
33 DRIVING BELT 67 | ADJUST THE HANDWHEEL
34 NUT M10 68 | THE FRONT HANDLE
35 BIG PULLEY 69 | THE FRONT HANDLE COVER

ST20160512




